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 Diagnosis and Inclusion Criteria 
 Iron Deficiency Anemia (IDA) as per Clinical Trial Protocol 

 Criteria met as per Inclusion/Exclusion Criteria form, and enrolled in Iron isomaltoside/ferric 
derisomaltose versus Iron Sucrose Clinical Trial 

 

Exclusion Criteria 

 Does not meet inclusion criteria as per IDA Clinical Trial Protocol 
 Multiple gestation pregnancy  

 Significant comorbidities: (e.g. lung disease, clotting disorders, heart conditions, immunological 
conditions, cancer history or presently receiving cancer treatment) 
IV iron treatment within the last 4 weeks 
 

 Investigations or Tests 
 Blood work if not done in the last 2 weeks:  

�  Iron studies (serum ferritin, TIBC, TSAT) 
�  CBC, Reticulocyte count  
�  B12  

 Other:              
  

 Treatments 
 Initiate 250 mL 0.9% sodium chloride (NS) IV at 30 mL/hr prior to iron infusion   

 Refer to Intravenous Iron Therapy Care Plan Insert (RQHR 1598)  
  

 Observation 
 Baseline BP, HR prior to initiation of all doses, every 15 minutes during infusion(s) and at 30 minutes 

post infusion 

 Fetal Monitoring: Assess uterine activity and fetal heart rate using fetal Doptone
®
/doppler prior to 

initiating infusion and within 30 minutes post infusion 

NOTE: This monitoring is a minimum. If increase in fetal monitoring is required, or changes in uterine 
activity, contact obstetrical care provider STAT for guidance.  

 Observe peripheral IV site for pain, redness, or swelling prior to initiating infusion and q 15 - 30 minutes 
until infusion complete 

 Observe for signs of hypersensitivity reaction every 15 minutes during infusion and 30 minutes post 
infusion. (Refer to Appendix A: Iron Infusion Hypersensitivity Reactions Management Algorithm) 

 Observe for signs of anaphylactic reactions (i.e. diaphoresis, hypotension, collapse) every 15 minutes 
from initiation of infusion and for 30 minutes after the end of infusion 

 Out patients may be moved to a suitable observation area after completion of infusion 
 

https://sharepoint.ehealthsask.ca/sites/SHA_forms/RQForms/RQHR%201598.pdf
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 Medication 
 Stop all previous forms of oral iron  

 Administer IV iron in a monitored resuscitative facility where physicians/code team available 

NOTE: Pre-medications are not recommended. If patient has a history of sensitivity to oral iron 
medication or medications containing elemental iron, nursing staff shall notify obstetrical care provider 
for further pre-medication orders. 
 

The Pharmacy department will supply one of the following:  
 

 iron sucrose (Venofer
®
) 300 mg. Refer to PP-650 Antepartum Intravenous Iron Therapy for further 

 Practitioner orders. 
 

 OR 
 

 iron isomaltoside (alt name: ferric derisomaltose [Monoferric
®
]) 1000 mg     

 Discharge Planning 

 If stable after mild or moderate acute hypersensitivity reaction for 1 - 4 hours, may discharge patient home 

 Provide requisition to patient upon discharge for post infusion bloodwork CBC, ferritin, TIBC, TSAT, to 
be completed at 30 days post-infusion 

 

 Study Coordinator/MBU Coordinator Use only: 

Coordinator Name:       Date Reviewed: MM/DD/YYYY:     

Randomization Group     Block    

Study Coordinator to identify and which of the following two medications will be received by the patient: 
 iron sucrose (Venofer

®
) 300 mg in 250 mL NS. Refer to PP-650 Antepartum Intravenous Iron Therapy 

 iron isomaltoside (alt name: ferric derisomaltose [Monoferric™]) 1000 mg in 100 mL NS 

Faxed completed PPO to obstetrical care provider  Yes      
Confirm PPO received by infusing area    Yes 
Study ID assigned, patient notified of study ID   Yes 

Date(s) of appointment for iron infusion:           

Follow up Blood work due MM/DD/YYYY:     

 Fax this PPO, signed by obstetrician, to Mother Baby Unit at RGH at 306-766-4686 and to the  

RGH Pharmacy Department at 306-766-3219  

 
 

 Fax this PPO signed by obstetrician to Patient Blood Management Department at 306-766-3466 or 

email to patientbloodmanagement@saskhealthauthority.ca 
 

mailto:patientbloodmanagement@saskhealthauthority.ca
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Appendix A:  Iron Infusion Hypersensitivity Reactions Management Algorithm 
 

 
 
 
 
 
 

 

 
 
 
 
 
 

       
           

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MANAGEMENT 
- Stop iron infusion for 15 min 

or more 
- Inform MRP 
- Monitor pulse, BP, RR, spO2 
- Wait and watch for 15 min 

(progression or resolution of 
symptoms) 

PATIENT WELL 
- Observe for 1-4 hours 
- Document event and discharge 

home if stable 
- Consider future treatment strategy 

SEVERE/ LIFE THREATENING 
HYPERSENSITIVE REACTION 

Sudden onset and rapid aggravation of 
symptoms + wheezing/ stridor, periorbital 
edema, increased pallor and clamminess, 

cyanosis, loss of consciousness, 
cardiac/respiratory arrest 

 

 

MILD HYPERSENSITIVE 
REACTION 

Itching, flushing, urticaria, 
sensation of heat, slight chest 

tightness, hypertension, 
back/joint pains 

MANAGEMENT 
- Treat as for Moderate Reaction 

AND 
- Stop iron infusion 
- Call CODE Blue/MRP/EMS (911) 
- Place in supine position 
- O2 by non-rebreather face mask 

(equal to or greater than 10L/min) 
- Consider increasing Volume Load 

(e.g., Give 300 mL IV NS bolus) 
- Hydrocortisone 100 mg IV x 1 
- Salbutamol salbutamol METERED 

DOSE INHALER (MDI) 100 mcg 2 – 
4 puffs q15 – 20 min x 3 doses for 
respiratory symptoms 

- Epinephrine 1mg/mL or Epipen®   
IM STAT (dose per weight) 

- ACLS (if necessary) 

PATIENT WELL 
- Restart iron 

infusion at a 
reduced rate 

- (50%) 
- If tolerating well, 

complete infusion  

SYMPTOMS RECUR 
- Stop iron infusion 
- Manage as above 
- Document event 

PATIENT NOT WELL 
MRP may consider transfer to 
higher level of care or 
intensive care facility 

MODERATE HYPERSENSITIVE 
REACTION 

Same as Mild reaction + transient 
cough, flushing, chest tightness, 

nausea, shortness of breath, 
urticaria, tachycardia, hypotension – 

(systolic BP drop of 25mmHg or 
greater) 

 
 
 MANAGEMENT 

- Treat as for Mild Reaction AND 
- Stop iron infusion  
- Inform MRP 
- Place in supine position 
- O2 by non-rebreather face mask 

(equal to or greater than 
10L/min) 

- Consider increasing Volume 
Load (e.g. Give 300 mL IV NS 
bolus) 

- Consider Hydrocortisone  
- Consider Salbutamol nebulizer 

  

PATIENT 
NOT WELL 
After 5-10 
minutes, or 
deteriorating 

 PATIENT NOT WELL 
After 5-10 minutes, or 
deteriorating 

 

Increased risk and/or severity of Reactions 
 

- Previous reaction to IV iron - Elderly (65 years old and above) 
- History of drug allergy or allergies -   Pregnancy (first trimester) 
- Severe asthma or eczema -  Treatment with beta-blockers, ACE inhibitors 
- Severe respiratory or cardiac disease -  Mastocytosis (increased mast cells) 
- Systemic inflammatory disease (e.g. Rheumatoid arthritis, lupus)  - Anxiety  
 

 


